Page 1

INSTALLATION INSTRUCTIONS Suzuki LT-R450 SPORT SERIES NERF BARS Read these instructions before installation to prevent injury to your self or damage to your ATV. 1. Parts List: Item 1 2 3 4 5 6 7 8 9

Part Name Nerf Bar Nerf Bar M8 Washer M8 X 25mm Bolt M8 Nut M10 Washer M10 X 1.25 X 80mm Bolt Web Set Loose Web Clips

Description Left Right Flat Washer Hex Head Nylock Flat Washer Hex Head (1) Left & (1) Right Frame Web Clips

Qty 1 1 8 4 4 2 2 1 6

2. Preparation: a) Set/Lock rear parking brake on bike, and stand bike upright so that it is sitting on the rear grab bar. Make sure vehicle is secure and will not fall over while installing the Nerf Bar.. 3. Installation: a) Loosen and remove OEM hardware from rear lower A-Arm mounts. Discard bolts, but retain nuts. b) Set Item #1 Left Nerf Bar in place. Loosely install with (1) Item #7 Bolt and (1) Item #6 Washer. Reuse nut removed in step A. Do not tighten at this time. c) Use (2) Item #4 bolts, (2) Item #3 washers, and (2) Item #5 nuts at the footpeg mounts. Do not tighten at this time. d) Slide Item #2 Right Nerf Bar onto Item #1 Left Nerf Bar at the forward mount. Loosely install with (1) Item #7 Bolt and (1) Item #6 Washer. Reuse nut removed in step A. Do not tighten at this time. e) Use (2) Item #4 bolts, (2) Item #3 washers, and (2) Item #5 nuts at the footpeg mounts. f) Tighten all hardware to torque specs below. h) Install Item #8 Web as shown in Figure #1 below. Use Item #9 clips at the frame as shown in Figure #2 below.

For use with PowerGRIP Pegs: a) Use of PowerGRIP Pegs requires (4) M8 x 100mm long Hex Head bolts (not supplied) Complete the PowerGRIP setup with the following items: PowerGRIP Pegs S061034 Billet PowerGRIP Pegs S061134 Heel Guards S061032


NOTE: When assembled complete, torque all hardware as follows. Torque M6 @ 6 ft. lbs. M8 @ 12 ft. lbs. OEM Foot Peg M10 Bolts @ 35 ft. lbs

Fig #1

TYPICAL WEB THRU TAB INSTALLATION

Fig #2

4. Maintenance: Periodically check all fasteners and re-torque as required. 5. Customer service: For further information call Pro Armor at 951-270-0559

S061089

S061089_LTR450SportNerfBars_Instructions  

Suzuki LT-R450 SPORT SERIES NERF BARS Complete the PowerGRIP setup with the following items: PowerGRIP Pegs S061034 Billet PowerGRIP Pegs S0...

Advertisement